

Part No.	Description	Notes	Blackwidow Price
40204	Air Filter, ATV, No Toil, Single Filter	See notes for 40205, below	\$19.45
40205	No-Toil Air Filter (ATV) 2-pack	You all know what happens if dirt gets into your motor. If you use No-Toil filters, you can rest assured that dirt and dust won't be getting in through the intake! Sold in pairs – so you can always have a back-up ready to go. If you don't need two, find a friend and split the order. You won't find this great product at a lower price anywhere!	\$34.75 per pair
40462	BHCS M6x1.0x16 (stainless steel) Replaces part No. 6000462	16 mm long stainless steel replacement bolt that holds your plastic body work, without rusting! Use in conjunction the stainless steel tophat washers for a great, maintenance-free, look.	\$.63 each
40496	Aluminum Valve Cover (ATV)	The mold that once produced the magnesium valve covers has been modified and is now be producing the same part made from pure aluminum. Cannondale owners will now be able to use whatever coolant they desire, without fear of corrosive reactions with the valve cover!	\$139.00
40504	BHCS M6x1.0x20 (stainless steel) Replaces part No. 6000504	20 mm long stainless steel replacement bolt that holds your plastic body work, without rusting! Use in conjunction the stainless steel tophat washers for a great, maintenance-free, look.	\$.67 each
40916	Valve Cover Gasket Kit	Specialized 4-piece gasket kit for the valve covers	\$24.00
41034	Brake Rotor Set, Galfer Wave	Complete (3) set of GALFER wave rotors for the ATV	\$110.00
41071	Nerf Nets – Red, blue or black	This netting fits the Cannondale Factory nerf bars. Each pair is a matched set - a left and a right side - as originally manufactured by the factory. Available in red, blue and black.	\$12.00 per pair
41087	Tie Rod, Moto (long), Stainless Steel	Stainless steel tie rod that fit the Moto ATV	\$25.00
41110	Moto A-arm Pivot Washer	Stainless steel replacement for part No.6001110 for moto A-arm.	\$6.40
41111	Moto A-arm Pivot Spacer	Stainless steel replacement for part no.6001111 for moto A-arm.	\$12.60
41126	Aluminum Valve Cover MX	The mold that once produced the magnesium valve covers has been modified and is now be producing the same part made from pure aluminum. Cannondale owners will now be able to use whatever coolant they desire, without fear of corrosive reactions with the valve cover!	\$139.00
41137	Fuel Line O-ring Viton (kit of 10)	Replaces the standard rubber o-ring that has a tendency to get eaten away by racing fuels and additives. This one is much more resistant to those chemical compounds than the original.	\$5.00 for a kit of 10 o- rings

41442	Aluminum Water Pump Impeller	The original plastic impellers had a tendency to melt and strip out. These aluminum impellers are much more durable, they resist cavitation better, and they won't strip out.	\$58.50
41545	Fuel injector O-ring (thick) Viton (part of kit, with 41546)	Replaces the standard nitrile o-ring that has a tendency to get eaten away by racing fuels and additives. This one is much more resistant to those chemical compounds than the original.	\$8.00 per kit (2 each of 41545 and 41546)
41546	Fuel injector O-ring (thin) Viton (part of kit with 41545)	Replaces the standard nitrile o-ring that has a tendency to get eaten away by racing fuels and additives. This one is much more resistant to those chemical compounds than the original.	
41605	Exhaust Nut (sold as set of 4)	A much more user-friendly and economical replacement for the over-priced original exhaust nut. Copper coated to resist oxidation and seizing.	\$5.00 for a set of 4 nuts
41961 - L	New crank (New style with the copper-colored connecting rod and longer stator spindle) Factory bearing replaced with the 'Z400' bearing.	Using all new components, and equipped with a 'Z400' bearing. Our crank is the perfect replacement for your worn-out or damaged one. Each crank has beens cleaned, balanced and trued and comes ready to install.	\$485.00
42001	Engine Mount Update with Steel Spacer	Helps protect engine cases from cracking while under stress and torque. Precision machined for a perfect fit.	\$20.00
42015	Metal Gears (set)	3-gear set (steel and aluminum) that drive the oil pump. Available on a limited basis (very little stock).	\$95.00
42150	No-Toil Air Filter (MX)	You all know what happens if dirt gets into your motor. If you use No-Toil filters, you can rest assured that dirt and dust won't be getting in through the intake! Sold in pairs – so you can always have a back-up ready to go. If you don't need two, find a friend and split the order. You won't find this great product at a lower price anywhere!	\$34.75 per pair
42334	WWE High-Compression Intake Valve	These intake valves will help increase compression because they don't have the "dimples" of the regular intake valves. They are also designed to allow for better flow of the intake charge. Note: you will need to machine your valve seats to accommodate the design of these valves.	\$110.00 per pair

42404	Transmission Oil Drain Plug (Steel)	Yes, they are made of steel. That's why they are better! You'll never strip out the head with your wrench. More important, being made of steel, the plug won't 'weld' itself to your aluminum case - as happens with aluminum - causing the plug to seize inside the case. The mouth of the filter hole is chamfered to help align the filter during installation. Now some fear that the steel will strip out the threads of the case. This will only happen if you try and wrench the plug down the same way you do your lug nuts! Use a little care - and the extra-thick copper seating washer we also provide - and you'll never have a problem.	\$13.95
42405	Transmission oil drain washer	Included with part No. 42404	\$2.10
42406	Engine Drain Plug (Magnetic)	Engine drain plug with strong magnet inside to capture any floating steel particles and prevent engine damage.	\$16.95
43002	Fly Wheel Puller	Manufactured by Stubblefield Sales, this is the tool you MUST have to remove the flywheel during engine disassembly. We have the best price in town on this must-have tool!	\$14.50
43005	Wiring harness Update	This harness addition addresses many of the problems that have plagued the electrical systems of the quads. This harness has been beautifully crafted using only the highest-quality materials, to provide the utmost in durability and reliability. One of the best changes is the inclusion of relays that allows full voltage from the battery to reach the fuel pump and fan, allowing them to run at full capacity, while still being controlled by the ECM. These relays are also individually fused to protect the ECM in the event of a failure of either the fan or fuel pump. The harness also eliminates many of the "mystery" electrical leaks that cause batteries to drain when not in use. Because we feel that the installation of this upgrade is so important for your continued satisfaction with your quad, we have decided to make it available to our customers at only a few dollars above our cost!	\$99.80
43006	No-Toil Filter Chemical Kit	You will not find this three-part kit cheaper anywhere. Each kit contains 16 ounces of the biodegradable cleaner, 16 ounces of the filter oil, and a tube of sealing grease for the filter rims. This will work with any foam type air filter that uses an air filter oil. It works especially well with the No Toil filters.	\$13.95
43019	Crank Shim Kit	These shims are used to remove end-play from the crank. Set of 4 pieces in different thicknesses (2 X.1mm, .2mm, and .3mm).	\$6.00
43020	Fuel Injector Electrical Connector	Complete replacement plug for fuel injectors, coolant temperature sensor, air temperature sensor and crank position sensor.	\$5.00

43028	Cylinder Head O-ring (for WWE piston kit ONLY)	Replacement o-ring for the WWE 450cc and 460cc piston kits. (WWE kits will not accept standard cylinder top o-rings – this is the correct part).	\$5.25
43101	Hose, Magura, Hydraulic Clutch	Hydraulic hose for the Magura hydraulic clutch assemblies	\$28.00
43102	Slave Cylinder, Magura, Hydraulic Clutch	Slave Cylinder for the Magura hydraulic clutch assemblies	\$59.00
43103	Master Cylinder/Lever, Magura, Hydraulic Clutch	Master Cylinder/Lever for the Magura hydraulic clutch assemblies	\$80.00
44001	Velocity Stack Kit	Dyno tests have shown that when the original four-inch tall air funnel is removed and then replaced with the two-inch funnel (from the motorcycle) there is a two horse-power increase! The kit includes the funnel, two retaining rings and six of the special rivets needed to correctly install everything. What else can you do for less than \$25 that'Il permanently give you two more ponies?	\$22.95
44100	D & M Kit	Optimum D & D Kit for Cannondale 1000 series ECUs	\$325.00
44110	Ball Joint, Moto, Upper	An improved (and less expensive) replacement ball joint for use on the upper a-arms on MOTO ATVs. Replaces part number 6000730. Sold in pairs.	\$75.50 per pair
44111	Adapter Sleeve, Ball joint, Moto	For converting the Moto a-arms to accept part number 44110	\$17.50 per pair
5000011	Starter Motor 12V 0.65kw	Starter Motor 12V 0.65kw	\$136.88
5000011/USED	Starter Motor 12V 0.65kw USED	USED	\$97.08
5000016	Thrust Washer, 8 x 12 x .762	Thrust Washer, 8 x 12 x .762	\$1.80
5000035	Brake Pad Set, Front, MC		\$32.91
5000070	Rear Wheel Axle		\$62.25
5000082	Rear Brake Set, MC		\$35.93
5000085	Rear Brake Reservoir Bottle		\$9.53
5000087	Rear Brake Line Guide	Rear Brake Line Guide	\$4.86
5000093	FHB, M6x25, Nylock		\$1.22
5000094	Clutch Lever (Cable Clutch)		\$13.50
5000095	Flange Head Bolt M6 X 20	Flange Head Bolt M6 X 20	\$1.50
5000100	Flange Head Bolt M8 X 45	Flange Head Bolt M8 X 45	\$1.75
5000112	Brake Pedal Spring	Brake Pedal Spring	\$7.62

Page 6 of 36

5000114	Drive Chain Guide Shell		\$12.70
5000115	Drive Chain Guide Block		\$35.93
5000117	Spocket Rear, 50T		\$52.04
5000118	Countershaft Sprocket:13T	Countershaft Sprocket:13T	\$10.00
5000123	Throttle Housing Boot		\$9.30
5000124	Throttle Tube		\$6.33
5000125	Throttle Cable, MX		\$25.43
5000126	SCHS, M8x20, lowhead bolt	Bolt for the rear brake master cylinder	\$4.10
5000129	Clutch Cable Adjuster		\$10.65
5000130	Clutch Cable, MX		\$20.61
5000137	FHCS M6 X 16	FHCS M6 X 16	\$2.10
5000138	FHCS, M8x16, Zinc, Nylok		\$1.39
5000140	Locknut, M8		\$3.00
5000142	Swingarm Pivot Bolt	Solid Swingarm Pivot Bolt	\$50.64
5000143	Rear Axle Adjuster Block		\$15.29
5000144	Swingarm Pivot Outer Spacer	Swingarm Pivot Outer Spacer	\$8.48
5000145	Swingarm Pivot Inner Spacer	Swingarm Pivot Inner Spacer	\$4.28
5000146	Locknut, M10	Locknut, M10, Fuji style	\$1.96
5000152	Locknut, M14 X 1.5	Locknut for the swingarm pivot bolt	\$2.37
5000166	Fuel Injector		\$21.13
5000168	In-line Fuel Pump	OEM In-line Fuel Pump	\$114.95
5000168/USED	In-line Fuel Pump	USED	\$91.96
5000169	Fuel Tank Gas Cap	Fuel Tank Gas Cap	\$7.70
5000171	Fuel Injector Clip	Fuel Injector Clip	\$7.53
5000171/USED	Fuel Injector Clip	USED	\$6.02
5000175	Fuel Tank Breather Hose		\$1.52

2011 Blackwidow ATV Parts Catalog Page 7 of 36

5000178	Grommet, 3/8 ID		\$2.07
5000180	Water Pump Gasket	Water Pump Gasket	\$4.42
5000190	Threaded Insert, M8	Threaded Insert, M8	\$2.13
5000192	Flat Washer, M6	Flat Washer, M6	\$0.86
5000208	Valve Spring Seat	Valve Spring Seat	\$8.09
5000209	Outer Valve Spring	Outer Valve Spring	\$11.35
5000210	Inner Valve Spring	Inner Valve Spring	\$11.20
5000216	Jam Nut, M16x1.5		\$9.68
5000226	Fuel Tank female quick connect	Female quick connect for old style fuel tanks	\$18.70
5000231	Rear Axle Block		\$21.24
5000231/USED	Rear Axle Block	USED	\$16.81
5000233	Engine Oil Fitting		\$9.10
5000249	Cam Gear	Cam Gear	\$48.14
5000250	Camshaft Drive Gear Sprocket		\$85.37
5000250/USED	Camshaft Drive Gear Sprocket	USED	\$68.31
5000251	Cam Drive Gear Shaft	Cam Drive Gear Shaft	\$9.23
5000252	Crankshaft Idler Gear 31T	Crankshaft Idler Gear 31T	\$49.50
5000252/USED	Crankshaft Idler Gear 31T	USED	\$39.60
5000253	Idler Gear Shaft	Idler Gear Shaft	\$7.62
5000262	Cam Chain Tensioner Shoe Pivot	Cam Chain Tensioner Shoe Pivot	\$73.73
5000263	Timing Chain Sprocket: 22T	Timing Chain Sprocket: 22T	\$28.90
5000263/USED	Timing Chain Sprocket: 22T	USED	\$23.12
5000276	Countershaft Sprocket: 14T	Countershaft Sprocket: 14T	\$19.58
5000278	Countershaft Sprocket: 15T	Countershaft Sprocket: 15T	\$21.69
5000283	Starter Gear 54T	Starter Gear 54T	\$89.18
5000283/USED	Starter Gear 54T	USED	\$71.34

Page 8 of 36

5000291	4th Gear, Mainshaft		\$43.26
5000292	Mainshaft Splined Bushing		\$16.04
5000296	Countershaft 1st Gear Bushing		\$17.83
5000298	Countershaft 2nd Gear Bushing		\$19.85
5000304	O-ring, 009	O-ring, 009	\$1.20
5000308	Engine Oil Pick-up Gasket	Manufactured for us by Cometic. It uses the same high-quality reusable material as our side cover gaskets – yet we're able to keep the price lower than the single-use ones!	\$5.95
5000315	Crankcase Cover Gasket	Manufactured for us by Cometic. This is the high-quality, reusable gasket you should be using, at a price that is lower than the disposable ones!	\$14.75
5000316	Generator Cover	Generator Cover	\$14.94
5000316/USED	Generator Cover	USED	\$6.00
5000321	Drive Chain Guide Plate		\$9.44
5000321/USED	Drive Chain Guide Plate	USED	\$7.55
5000323	Tinnerman Clip	Tinnerman Clip	\$2.30
5000324	Barbed Fuel Fitting, 90 deg	Barbed Fuel Fitting, 90 deg	\$14.53
5000325	Fuel Tank Male Barbed Inlet	Fuel Tank Male Barbed Inlet	\$11.76
5000329	Clutch Actuating Arm Weldment		\$22.58
5000340	Shift Shaft Weldment	Shift Shaft Weldment	\$42.96
5000341	Gearshift Lever		\$40.50
5000345	Mainshaft Shift Fork Shaft	Mainshaft Shift Fork Shaft	\$9.11
5000346	Countershaft Shift Fork Shaft	Countershaft Shift Fork Shaft	\$12.10
5000348	Shift Capstan, Pwd Met		\$13.00
5000350	Flange Head Bolt M6 X 30	Flange Head Bolt M6 X 30	\$1.72
5000351	Shift Pawl B		\$5.74
5000352	Shift Pawl A		\$5.74
5000353	Shift Pawl Spring		\$5.66

5000355	Sealed Bearing, 20x42x12	Sealed Bearing, 20x42x12	
		Ocalca Dealing, 20x42x12	\$10.24
5000366	Shift Collar	Shift Collar	\$2.98
5000367	Scavenge pump drive gear: 30T		\$29.05
5000375	Seal 15x21x3		\$4.65
5000378	FHB, M5 X 12		\$2.63
5000379	Shcs, M4x12 Zinc	Socket head cap screw M4x12 Zinc	\$1.14
5000384	Transmission Oil Pump Drive Shaft	Transmission Oil Pump Drive Shaft	\$11.95
5000385	Transmission Oil Pump Idler Shaft	Transmission Oil Pump Idler Shaft	\$5.96
5000386	Oil Pump Driven Gear	Oil Pump Driven Gear	\$18.55
5000389	Transmission Oil Filter	Transmission Oil Filter	\$29.85
5000395	Fuel Pressure Regulator	Fuel Pressure Regulator	\$29.84
5000399	Bolt, Brake Pedal		\$5.28
5000403	Air Temperature Sensor	Air Temperature Sensor	\$10.05
5000408	Coolant Temperature Sensor	Coolant Temperature Sensor	\$10.29
5000409	Throttle Position Sensor	Throttle Position Sensor	\$27.68
5000411	Main Power Relay	Main Power Relay	\$11.83
5000412	Cam Position Sensor		\$56.12
5000420	BHTS, M5x10		\$3.63
5000421	HHSS, M8x50		\$5.67
5000424	Flange Head Bolt M10x70mm		\$4.49
5000426	Stud, M8		\$5.98
5000428	T.D.C Screw	Top Dead Center Bolt	\$4.18
5000434	Nut, Hex, Flange,M6		\$1.89
5000437	Switch Cap MC	Switch cap for motorcycle	\$3.71
5000439	Flat Washer, 14mm		\$1.96

Page 9 of 36

Page 10 of 36

5000448	Thrust Washer, .687x .511x .040		\$1.51
5000449	Fuel Pump Bracket		\$7.66
5000455	Clutch Spring Seat	Clutch Spring Seat	\$3.47
5000461	External Retaining Ring 25mm		\$1.93
5000463	Valve Stem Seal	Valve Stem Seal	\$2.50
5000464	Oil Seal, 40x62x6	Large end seal for intake and exhaust cams	\$7.75
5000465	Oil Seal, 14x25x5	Oil seal for the intake cam small end	\$5.23
5000466	Oil Seal, 33x47x7	Crankshaft seal, cartridge plate side	\$4.86
5000468	Countershaft Sprocket Cover		\$7.27
5000468/USED	Countershaft Sprocket Cover	USED	\$5.82
5000469	Oil Seal, 20x30x7	Flywheel side crank seal for hydraulic clutch cases. For cable clutch cases, use part No. 5001931	\$6.67
5000470	Oil Seal, 30x40x7	Seal for countershaft output	\$4.20
5000473	Oil Seal, 14X22X4 (2 LIP)	Shift Shaft seal	\$5.78
5000478	Fuel Injector Fitting (Base)		\$15.35
5000480	Oil Drain Fitting, Frame		\$15.47
5000482	O-ring, 2-011		\$1.14
5000484	O-ring, 2-013		\$1.14
5000487	O-ring, 2-012		\$1.19
5000489	O-ring, 2-031		\$1.60
5000494	O-ring, 2-021		\$1.25
5000495	Voltage Regulator, Rectifier, MC		\$95.63
5000498	Ball Bearing	Intake and exhaust cam large-end bearing	\$14.83
5000500	Ball Bearing	Transmission main-shaft, case bearing	\$17.00
5000505	Engine Stop Switch		\$28.33
5000506	Needle Bearing,16x24x13	Intake and exhaust cam small-end bearing	\$19.85
5000517	Bushing		\$6.95

Page 11 of 36

5000519	Starter Clutch 1-way bearing	"Sprague Clutch"	\$44.81
5000524	Drive Chain Roller		\$10.49
5000535	Front Brake Guide		\$4.00
5000542	Radiator Cap		\$14.39
5000543	Hose Clamp, 14-27mm		\$3.53
5000544	In-line Fuel Filter		\$1.75
5000627	Quad-ring, Cylinder Liner (Viton)	Viton Quad-ring, Cylinder Liner	\$13.00
5000629	Idler Gear Axle		\$17.58
5000630	Primary Gear, M/C		\$67.34
5000634	O-ring, 2-033		\$1.43
5000638	Seal, 3 Ring Pressure Pump		\$10.05
5000640	Sealing Washer 10mm		\$0.34
5000647	O-ring,2-138		\$1.48
5000648	Bushing, Front Outer Engine Mounting		\$7.32
5000649	Rear engine mounting bushing		\$8.43
5000650	Front inner engine mounting bushing		\$8.36
5000651	Sealing Washer 8mm		\$1.87
5000653	Oil Seal,12x18x4.5		\$5.75
5000654	Ball Bearing	Transmission cartridge plate, main shaft bearing	\$19.21
5000655	Ball Bearing	Transmission cartridge plate, shift drum bearing	\$19.21
5000658	Shift Drum Ratchet, Powdered Metal		\$17.44
5000662	Countershaft End Cover		\$23.88
5000671	Cam Chain Tensioner Shoe		\$8.96
5000687	Crankshaft Position Sensor		\$29.46
5000689	Oil Seal: 8x14x4	Oil Supply Bridge seal	\$6.56
5000713	Flat Washer, M8		\$1.83

Page 12 of 36

5000715	Flat Washer, M10		\$1.83
5000719	Top Hat Washer	Used on fan mounts, taillights, radiators	\$3.99
5000722	Headset Seal		\$5.45
5000724	Engine Oil Filler Plug - MC		\$4.06
5000726	Phillips HD Screw, M5x8, Nylok		\$1.53
5000754	Swingarm Pivot Inner Seal		\$5.23
5000755	Swingarm Pivot Bearing – Inner		\$6.35
5000756	Swingarm Pivot Needle Bearing	Swingarm Pivot Needle Bearing	\$6.80
5000757	Swingarm Pivot Thrust Washer	Swingarm Pivot Thrust Washer	\$7.59
5000758	Swingarm Pivot Thrust Bearing	Swingarm Pivot Thrust Bearing	\$9.01
5000759	Swingarm Pivot Outer Seal	Swingarm Pivot Outer Seal	\$7.12
5000770	Flat Washer, M10, 2.0-2.5mm thick	Flat Washer, M10, 2.0-2.5mm thick	\$2.23
5000775	Oetiker Hose Clamp, 17mm	Oetiker Hose Clamp, 17mm	\$0.99
5000803	Silencer Grommet	Silencer Grommet	\$5.27
5000814	Swingarm Bearing & Seal Kit	Swingarm Bearing & Seal Kit	\$71.50
5000816	Ball Bearing	Crank cartridge plate, counterbalancer bearing	\$12.43
5000820	Needle Bearing	Transmission shift drum, case bearing	\$8.21
5000827	Idle Adjust Thumbwheel Spring	Idle Adjust Thumbwheel Spring	\$1.33
5000828	O-ring, 016	O-ring, 016	\$.61
5000850	Starter Solenoid w/ bracket, old style	Starter Solenoid (old style) A metal backing/mounting plate easily distinguishes this solenoid from the newer model (5001962.)	\$24.26
5000852	Coil Hold Down	Coil Hold Down	\$10.45
5000853	Upper Coil Seal	Upper Coil Seal	\$5.78
5000862	Flange Head Bolt M6 X 40	Flange Head Bolt M6 X 40	\$2.61
5000868	U-Shape Isolation Block	U-Shape Isolation Block	\$6.72
5000873	Fuel Tank Cap Gasket	Fuel Tank Cap Gasket	\$3.97
5000874	Retainer, Bearing	Bearing retainer for Cam Caps	\$5.36

Page 13 of 36

5000875	Compression Release Cylinder, Decomp.	Compression Release Cylinder, Decomp.	\$15.39
5000876	Compression Release Cam Spring	Compression Release Cam Spring, Decomp.	\$5.23
5000878	Compression Release Pivot Pin	Compression Release Pivot Pin	\$5.40
5000880	Rivnut, M6		\$2.85
5000895	Timing Chain Oil Pipe	Timing Chain Oil Pipe	\$10.98
5000912	Cam Cover Rubber Ring (Exhaust Side)	Cam Cover Rubber Ring (Big 'L')	\$10.66
5000913	Cam Cover Rubber Ring (Intake)	Cam Cover Rubber Ring (Small 'L')	\$9.99
5000914	Cam Cover Rubber Ring (Left)	Cam Cover Rubber Ring (Dog bone)	\$5.24
5000915	O-ring 2-023	O-ring 2-023	\$.85
5000921	O-ring 2-019	O-ring 2-019	\$1.22
5000924	Generator Cover Gasket	Generator Cover Gasket	\$5.02
5000928	Shift Shaft Spacer	Shift Shaft Spacer	\$7.87
5000930	O-ring, 2-010	O-ring, 2-010	\$1.75
5000948	See Part No. 5001969		
5000962	Vacuum Hose, 5/32" ID 185mm long		\$5.90
5000965	Sealing Washer, 6mm		\$1.97
5000968	O-ring, 2-025	O-ring, 2-025	\$2.07
5000990	Splined Lock Washer – Stainless Steel – locks down the countershaft sprocket nut	We've had this part manufactured from stainless steel so that rusting will no longer be an issue.	\$4.65
5000991	Counter Shaft Sprocket Retaining Nut	Counter Shaft Sprocket Retaining Nut	\$5.92
5000991/USED	Counter Shaft Sprocket Retaining Nut	USED	\$4.74
5000992	Transmission Pressure Relief Ball	Transmission Pressure Relief Ball	\$5.27
5000993	Transmission Pressure Relief Spring	Transmission Pressure Relief Spring	\$5.64
5000996	Shift Fork Centering Spring	Shift Fork Centering Spring	\$3.29
5000997	Shift Fork Roller Bushing	Shift Fork Roller Bushing	\$2.85
5000998	Balance Shaft Thrust Washer 15x28x1m	Balance Shaft Thrust Washer 15x28x1m	\$2.13

Page 14 of 36

5001007	Needle Bearing,12x16x10	Needle bearing for the camshaft idler gear (1 needed) and the drive gear sprocket (2 needed)	\$7.06
5001008	Cotter Pin, 4x36	Cotter Pin, 4x36	\$2.10
5001013	Flange Head Bolt, M6 X 16	Flange Head Bolt, M6 X 16	\$1.87
5001028	External Retaining Ring, M10	External Retaining Ring, M10	\$0.96
5001036	Scavenge Pump Drive Pin	Scavenge Pump Drive Pin	\$1.84
5001037	Scavenge Pump Locating Pin	Use part No. 5001136	
5001039	Cam Chain Guide	Cam Chain Guide	\$7.24
5001044	Flange Nut, M12x1.25	Flange Nut, M12x1.25	\$2.37
5001051	Solid dowel pin, 5x12		\$2.07
5001059	Transmission Oil Line Adapter	Transmission Oil Line Adapter	\$10.76
5001061	O-ring, 2-008	O-ring, 2-008	\$.68
5001063	O-ring, 2-018	O-ring, 2-018	\$1.15
5001065	Oil Return Fitting	Oil Return Fitting	\$22.37
5001066	Oil Return Pipe	Oil Return Pipe	\$10.66
5001068	Clutch Basket Bushing	Clutch Basket Bushing	\$16.49
5001069	Washer, Splined		\$1.17
5001076	Ball Bearing	Transmission cartridge plate, countershaft bearing	\$11.28
5001102	Timing Chain Tensioner Assembly	Timing Chain Tensioner Assembly	\$45.44
5001109	Internal Retaining Ring, 47mm		\$2.70
5001110	Disc Spring 16.3x31.5x2	Disc Spring 16.3x31.5x2	\$3.67
5001117	Engine Oil Inlet Screen Assembly	Engine Oil Inlet Screen Assembly	\$10.47
5001119	External Retaining Ring 24mm	External Retaining Ring 24mm	\$1.65
5001120	O-ring, 2-022	O-ring, 2-022	\$1.83
5001122	Crankshaft Oil Supply Bridge	Crankshaft Oil Supply Bridge	\$23.63
5001124	Balance Shaft Assembly	Balance Shaft Assembly	\$256.48
5001124/USED	Balance Shaft Assembly	USED	\$205.18

Page 15 of 36

5001129	Clutch Basket MC		\$136.11
5001131	Shift Drum Assembly	Shift Drum Assembly	\$44.98
5001132	Spraybar assembly		\$11.51
5001134	Oil Seal 12x22x6	Scavenge Pump seal	\$7.11
5001135	Circlip 40mm, Internal V Seeger		\$2.61
5001136	Split Dowel Pin, 5x10	Split Dowel Pin, 5x10	\$1.22
5001146	Dowel Pin .0627x.375	Dowel Pin for pressure pump gears.	\$0.34
5001148	Rubber Throttle Body Coupling	Rubber Throttle Body Coupling	\$11.55
5001149	Throttle Body Coupling Band Clamp	Band Clamp for Throttle Body Coupling	\$7.67
5001149/USED	Throttle Body Coupling Band Clamp	USED	\$6.14
5001152	Roller Bearing 10x14x12	Roller Bearing 10x14x12	\$6.63
5001156	Spacer, Drive Gear Sprocket		\$6.42
5001158	Thin Gerotor Assembly 4065 x.1875	Thin Gerotor Assembly 4065 x.1875 (scavenge pump)	\$14.20
5001159	Thick Gerotor Assembly 4065 x 625	Thick Gerotor Assembly 4065 x 625 (scavenge pump)	\$16.68
5001163	Solid dowel pin, 4x6	Solid dowel pin, 4x6	\$0.37
5001164	Exhaust Cam Sleeve		\$3.32
5001182	Nut, Hex Flange, M10	Nut, Hex Flange, M10	\$3.71
5001183	Dowel Pin, 3x9.8mm	Dowel Pin, 3x9.8mm	\$2.10
5001184	Flange Head Bolt, M6 X 12	Flange Head Bolt, M6 X 12	\$2.37
5001207	Gerotor Assembly 6022 x .226	Gerotor Assembly 6022 x .226	\$13.11
5001226	Rear Brake Pedal	Rear Brake Pedal	\$41.02
5001238	Rivet AB4-6CLD	Rivet AB4-6CLD	\$2.03
5001239	Intake End Retaining Ring	Intake End Retaining Ring	\$5.07
5001244	Thrust Washer 20ODx10.10IDx1Thk	Thrust Washer 20ODx10.10IDx1Thk	\$1.51
5001248	Circlip 8mm	Circlip 8mm	\$1.96
5001252	Screw, Set, M5x25	Screw, Set, M5x25	\$2.10

Page 16 of 36

5001255	Hose Nipple, 6mm		\$5.96
5001258	Adell Clamp, (Stator Wires)		\$2.80
5001259	Oil Transfer Tube	Oil Transfer Tube	\$8.04
5001264	BCHS, M10x25	BCHS, M10x25	\$2.67
5001268	Guard, Rear Master Cylinder		\$9.80
5001271	Flat Washer M4 (Aluminum)	Flat Washer M4 (Aluminum)	\$2.61
5001274	Switch Clamp	Switch Clamp	\$3.72
5001275	O-ring 2-147	O-ring 2-147	\$2.75
5001280	8mm Metal Ball	8mm Metal Ball	\$2.49
5001281	Spark Plug - CR8EK	Spark Plug - CR8EK	\$9.20
5001288	Shock Mount Bearing Circlip		\$4.01
5001290	Ohlins Rear Shock Spacer		\$5.00
5001291	Shock Mount Bearing	Shock Mount Bearing	\$43.85
5001345	Exhaust Crush Washer	Exhaust Crush Washer	\$1.50
5001346	Idle Adjustment Thumbwheel	Idle Adjustment Thumbwheel	\$6.51
5001349	Oil Inlet Hose (Frame to Engine)		\$13.18
5001351	Breather Hose, Cyl Head to Frame		\$23.15
5001355	Oil Seal 15x24x5	Oil Seal for the small end of the exhaust cam	\$5.85
5001401	Throttle Body Sleeve		\$12.76
5001406	Dowel Pin 2x20	Dowel Pin 2x20	\$1.73
5001425	Constant Section Retaining Ring	Constant Section Retaining Ring	\$2.70
5001434	Transmission Oil Fill Cap	Transmission Oil Fill Cap	\$3.77
5001446	Cylinder Head Sub-assembly	Cylinder Head Sub-assembly	\$437.85
5001451	Fender Washer, M8		\$3.89
5001454	Flathead Torx Screw, M6x1.0x45	Flathead Torx Screw, M6x1.0x45	\$2.25
5001457	Stud M3 x 12	Stud M3 x 12	\$2.30

Page 17 of 36

5001458	Nut Hex Flange M3	Nut Hex Flange M3	\$1.22
5001461	O-ring 2-111	O-ring 2-111	\$2.23
5001463	Coolant Hose, Rad to Outlet Cover		\$11.83
5001464	Coolant Hose, Rad to Water Pump		\$9.28
5001465	Starter Clutch Basket	Starter Clutch Basket	\$72.41
5001466	Starter Clutch Shaft		\$28.38
5001468	Phillips HD Screw, M6x16, Nylok		\$2.19
5001470	Top Hat Washer, Chain Buffer	Top Hat Washer, Chain Buffer	\$4.01
5001473	Buttonhead HexScrew M4x0.7x8	Buttonhead Hex Screw M4x0.7x8	\$1.96
5001474	Button Head Hex Screw M6 X 1.0 X 8	Button Head Hex Screw M6 X 1.0 X 8	\$2.03
5001475	Sckthd, Hex Screw,M5x0.8x12		\$1.89
5001476	Sockethead Hex Screw M5 x 0.8 x 16	Sockethead Hex Screw M5 x 0.8 x 16	\$1.43
5001477	Sckthd, Hex Screw,M5x0.8x15		\$1.89
5001478	Sckthd, Hex Screw,M5x0.8x20		\$1.89
5001480	Sckthd, Hex Screw,M5x0.8x20		\$1.23
5001481	Sckthd, Hex Screw,M6x1.25x20		\$2.09
5001482	Sockethead Hex Screw M6 x 1.0 x 25	Sockethead Hex Screw M6 x 1.0 x 25	\$2.03
5001485	Sckthd, Hex Screw,M6x1.25x25		\$2.07
5001488	Sckthd, Hex Screw,M12x1.25x25		\$1.74
5001495	Starter Clutch Friction Plate		\$11.02
5001496	Starter Clutch Pressure Plate		\$7.66
5001497	Starter Clutch Metallic Disc		\$4.51
5001501	Banjo Fitting	Banjo Fitting	\$13.85
5001502	Banjo Bolt	Banjo Bolt	\$9.07
5001511	Radiator Drain Plug		\$5.83
5001512	Fender Nut M6	Fender Nut M6	\$6.04

5001514	Top-Hat Washer – Single thick -Al.	Aluminum tophat washer that holds your plastic bodywork. Requirements: 2 per headlight cover. 6 per front hood. 4 per foot basket. 4 per rear hood. 1 per spar cover.	\$1.85
5001523	Stud,M6x25,Zinc,3M Scotchgrip	Exhaust Stud, M6x25, Zinc, with 3M Scotchgrip	\$4.30
5001531	Top-Hat Washer - double thick (aluminum)	Aluminum washer that holds your plastic bodywork. Requirements: 2 per front hood.4 per rear hood.	\$1.95
5001541	Isolation Strip, Fuel Pump		\$5.32
5001543	Washer, Nylon		\$3.04
5001544	Fuel Regulator Housing	Fuel Regulator Housing	\$11.21
5001545	O-ring Fuel Injector Top – Nitrile	O-ring Fuel Injector Top – See part No. 41545	
5001546	O-ring Fuel Injector Bottom – Nitrile	O-ring Fuel Injector Bottom – See part No. 41546	
5001549	Aluminum Crush Washer	Aluminum Crush Washer	\$1.43
5001557	Dowel Pin Hollow	Dowel Pin Hollow	\$3.43
5001562	Locknut, M5		\$0.00
5001564	E-Style 7mm Stainless Circlip	E-Style 7mm Stainless Circlip	\$2.03
5001578	Fuel Regulator Grommet	Fuel Regulator Grommet	\$1.98
5001579	Fuel Regulator Top-Hat Washer	Fuel Regulator Top-Hat Washer	\$3.64
5001580	Lock Washer M12	Lock Washer M12	\$2.32
5001587	Fuel Tank Filter		\$16.75
5001592	Stator Cover Screw, M5x20		\$1.89
5001594	Vacuum Hose, 5/32 ID, 355mm L		\$3.55
5001595	Vacuum Hose, 5/32 ID, 609mm L		\$3.55
5001598	External Retaining Ring 15mm	External Retaining Ring 15mm	\$2.80
5001605	Nut Hex Flange M6-12pt	Nut Hex Flange M6-12pt	\$8.14
5001606	Rotor Clip, SHI-78		\$2.10
5001607	Oetiker Hose Clamp, 12.3mm	Oetiker Hose Clamp, 12.3mm	\$0.95
5001610	Hose Clamp, Double Wire	Hose Clamp, Double Wire	\$1.89

Page 19 of 36

5001617	Mainshaft Shift Fork	Mainshaft Shift Fork	\$50.98
5001618	Countershaft Shift Fork,1st&3rd	Countershaft Shift Fork,1st&3rd	\$52.07
5001619	Countershaft Shift Fork,2nd	Countershaft Shift Fork,2nd	\$52.29
5001622	One Way Clutch Spacer	One Way Clutch Spacer	\$3.35
5001627	Hub, Clutch	Aluminum inner clutch hub	\$51.27
5001627/USED	Hub, Clutch	USED	\$40.82
5001630	Dowel Pin, 3x11.8mm	Dowel Pin, 3x11.8mm	\$1.96
5001641	Nut, He, 6-32		\$3.10
5001642	Washer, Serrated, No. 6, Zinc		\$1.83
5001670	Valve Adjustment Shim 2.45	Valve Adjustment Shim 2.45	\$6.42
5001671	Flathead Hex Screw, M6X1.0x45	Flathead Hex Screw, M6X1.0x45	\$2.37
5001675	Needle Bearing 15x21x16	Engine case counter balance bearing	\$7.12
5001676	Dowell Pin – Camshaft Gear	Dowel Pin – Camshaft Gear	\$2.19
5001694	Magnesium Clutch Cover	Magnesium Clutch Cover	\$32.60
5001724	Thrust Washer 12x20x.8	Thrust Washer 12x20x.8	\$2.07
5001731	Cylinder Head Stud	Cold Headed Cylinder Head Stud	\$2.61
5001740	Engine Oil Filter	These are the same high-quality filters, from the same manufacturer, that you have been using. The only difference is the price – We ordered a few thousand of them, so we can pass the savings on to you.	\$6.00
5001740-20	Engine Oil Filter	Sold in packs of 20. \$1.00 savings per filter.	\$100.00
5001740-S/USED	Stainless Steel Oil Filter	USED	\$15.00
5001745	Seal, Double Lip, 8 X 16 X 6mm	Seal, Double Lip, 8 X 16 X 6mm	\$5.57
5001756	Exhaust Camshaft Assy.	Exhaust Camshaft Assy.	\$175.00
5001767	Electric Control Module (500 series)	Electric Control Module (500 series)	\$285.00
5001778	Fuel Pickup Filter		\$6.12
5001781	Ignition Coil Assembly	Ignition Coil Assembly	\$36.00

Page 20 of 36

5001783	Seal 11.7x25x6	Behind the impeller on the intake cam shaft	\$3.71
5001784	Roller Bearing 31.5x52x15	Roller Bearing 31.5x52x15	\$52.00
5001787	O-ring Viton,100x2.5mm	Cylinder head o-ring – Viton,100x2.5mm	\$4.75
5001789	Hose Clamp, 37-51mm		\$3.40
5001792	Skid Plate, Alum	For all models except X and S	\$27.99
5001793	Needle Bearing 20x26x16	Counterbalancer shaft bearing	\$8.63
5001794	#10 Lock Washer, Package of 2	#10 Lock Washer, Package of 2	\$2.80
5001796	Bearing 25x62x17mm	Crank cartridge plate, crank bearing	\$37.00
5001797	Disc Spring, 50x1.25		\$4.98
5001829	Timing Chain Guide Support	Timing Chain Guide Support	\$9.44
5001857	Fly Wheel	Fly Wheel	\$108.00
5001858	Pressure Pump Housing	Pressure Pump Assembly	\$90.95
5001859	Oil Filter Housing	Oil Filter Housing	\$39.72
5001860	Water Pump Housing	Water Pump Housing with Bleeder	\$25.51
5001861	ldler Gear Bracket	Idler Gear Bracket	\$38.81
5001862	Cam Drive Gear Bracket	Cam Drive Gear Bracket	\$42.67
5001863	Start Clutch Cover	Start Clutch Cover	\$20.48
5001864	Engine Oil Pickup	Engine Oil Pickup	\$28.29
5001865	Cover, Oil Sump	Oil Sump Cover	\$13.33
5001865/USED	Cover, Oil Sump	USED	\$10.66
5001866	Piston Pin Access Cover	Piston Pin Access Cover	\$20.11
5001867	Transmission Oil Pump Cover	Transmission Oil Pump Cover	\$24.77
5001871	Bearing Roller 25x52x15mm	Engine case crank bearing, and transmission case countershaft bearing	\$39.80
5001878	Cover, Oil Filter	Oil Filter Cover – Replaces 5000643	\$13.35
5001878/USED	Cover, Oil Filter	USED	\$10.68
5001879	Outlet, Water	Water Outlet	\$17.15

Page 21 of 36

5001880	Scavenge Pump Cover	Scavenge Pump Cover	\$61.20
5001895	Brass Washer 5.5x9.8x.93mm	Brass Washer 5.5x9.8x.93mm	\$1.11
5001903	Crankshaft Cartridge Plate Seal	Crankshaft Cartridge Plate Seal	\$9.69
5001921	Engine Casing Assembly	Engine Casing Assembly	\$531.24
5001921/USED	Engine Casing Assembly	USED	\$444.99
5001924	Clutch Spring - Set of 6 springs	We've had these springs manufactured to our specifications. 10% stronger and 60% less expensive than the originals.	\$18.00
5001925	Zinc Fine Head Bolt M5x12mm	Zinc Fine Head Bolt M5x12mm	\$1.34
5001926	FHB M5x16mm, Zinc		\$1.31
5001927	Zinc Fine Head Bolt M5x20mm (see also stee 41927)	I Zinc Fine Head Bolt M5x20mm (see also steel 41927)	\$2.18
5001928	Nut, Hex, M5	Nut, Hex, M5	\$1.83
5001931	Crankcase Oil Seal 20x30x5	Flywheel side crank seal for cable clutch cases. For hydraulic clutch cases, use part No. 5000469.	\$3.96
5001933	Washer, .320x.547x.040	Washer, .320x.547x.040	\$1.43
5001935	Flat Head Torx Screw M5x 0.80 x14mm	Flat Head Torx Screw M5x 0.80 x14mm	\$2.80
5001939	Swingarm Buffer (MX)	Swingarm Buffer (Motorcycle)	\$15.96
5001941	Sckthd, Hex Screw,M6x1.0x16		\$1.14
5001944	Zinc Flat Head Bolt M5x25mm (see also part 41944)	Zinc Flat Head Bolt M5x25mm (see also part 41944)	\$2.24
5001945	GHB M5x35mm, Zinc		\$3.58
5001946	GHB M5x30mm, Zinc		\$2.74
5001947	Button Head Torx Screw M5x14mm	Button Head Torx Screw M5x14mm	\$0.82
5001948	Cam Chain Tensioner Shoe Pivot		\$24.46
5001951	ECU MC1000 Unprogrammed	ECU (or ECM) MC1000 (Unprogrammed)	\$85.00
5001952	Engine Start Switch	Engine Start Switch	\$15.56
5001953	Engine Stop Switch Assy. ATV	Engine Stop Switch Assy. ATV	\$16.11
5001957	Nut, Hex Flange, M8	Nut, Hex Flange, M8	\$2.25

5001962	Starter Solenoid, w/Connector (new style)	Starter Solenoid, w/Connector (new style) An additional plug, connected with a blue and red wire, easily distinguishes this solenoid from the original (5000850.)	\$24.95
5001964	Intake Valve Seat	Intake Valve Seat	\$9.28
5001965	Exhaust Valve Seat	Exhaust Valve Seat	\$8.59
5001969	Clutch Pushrod – Cable Clutch	Clutch Pushrod – Cable Clutch	\$50.47
5001970	Woodruff Key	Woodruff Key (for flywheel)	\$2.25
5001971	Throttle Body Bypass Actuator	Throttle Body Bypass Actuator	\$43.23
5001971/USED	Throttle Body Bypass Actuator	USED	\$34.58
5001973	Gasket for Throttle Body Bypass	Gasket for Throttle Body Bypass	\$4.68
5001976	Steel Clutch Plate 1.0mm	Steel Clutch Plate 1.0mm	4.75 each
5001976/USED	Steel Clutch Plate 1.0mm	USED	\$3.80
5001979	Generator Alignment Collar	Generator Alignment Collar	\$8.13
5001979/USED	Generator Alignment Collar	USED	\$6.50
5001980	Exhaust Camshaft	Exhaust Camshaft without decomp. Mechanism	\$95.00
5001982	Intake Camshaft	Intake Camshaft	\$100.00
5002013	Dowel pin, 2.5x14 mm	Dowel pin, 2.5x14 mm	\$0.47
5002014	Transmission Oil Pump Drive Gear	Transmission Oil Pump Drive Gear	\$4.95
5002014-A	Transmission Oil Pump Drive Gear (Aluminum)	Transmission Oil Pump Drive Gear (Aluminum)	\$19.95
5002015	Scavenge Pump Idler Gear	Scavenge Pump Idler Gear	\$4.95
5002016	Scavenge Pump Drive Gear	Scavenge Pump Drive Gear	\$4.95
5002025	Pressure Plate, Clutch		\$59.04
5002025/USED	Pressure Plate, Clutch	USED	\$47.23
5002026	Bearing , Ball & Roller		\$16.80
5002029	Spark Plug - CR9EK	Spark Plug - CR9EK	\$8.50
5002036	Valve Tappet (bucket)	Valve Tappet (bucket)	\$13.50
5002041	Valve Spring Keeper	Valve Spring Keeper	\$2.81

Page 23 of 36

5002046	Clutch Cover Gasket	Clutch Cover Gasket	\$15.00
5002049	Positive Battery Cable	Positive Battery Cable	\$8.59
5002050	Clutch Basket Bearing	Clutch Basket Bearing	\$6.12
5002057	Titanium Valve Retainer	Titanium Valve Retainer	\$20.24
5002058	Clutch plate, friction, 2.82 mm	Clutch plate, friction, 2.82 mm	\$9.50
5002058 - 8	Clutch plate, friction, 2.82 mm	Set of 8 friction plates. Only \$7.00 each	\$56.00
5002071	Oil Level Sight Window	Oil Level Sight Window	\$5.95
5002080	Radiator Motorcycle,"S" Mode	ıl	\$198.00
5002095	Clutch Lever Assy, Magura		\$102.89
5002103	Subframe, MC		\$207.75
5002124	Fuel Pump Guard		\$12.07
5002138	Velocity Stack, Short		\$11.50
5002140	Fuel Tank Female Quick Connect	Fuel Tank Female Quick Connect	\$20.72
5002141	Fuel Tank, 90 degree male inlet	Fuel Tank, 90 degree male inlet	\$21.10
5002145	Hose, Coolant, Bleed	Hose, Coolant, Bleed	\$5.65
5002146	Hose, Radiator to Outlet	Hose, Radiator to Outlet	\$8.23
5002147	Hose, Radiator to Water Pump	Hose, Radiator to Water Pump	\$6.50
5002148	Bolt, Brass, M6 X 7mm	Bolt, Brass, M6 X 7mm	\$1.69
5002149	Airbox, Motorcycle		\$56.81
5002154	FHB M12x73mm, Shock Bolt		\$3.30
5002155	Scavenge Pump Shaft	Scavenge Pump Shaft	\$16.17
5002155/USED	Scavenge Pump Shaft	USED	\$12.94
5002157	Bolt, Pivot, Timing Chain Tensioner	Bolt, Pivot, Timing Chain Tensioner	\$7.44
5002160	Bushing, Starter Clutch		\$5.65
5002161	Cylinder Head Seal (alien ears)	Cylinder Head Seal (alien ears)	\$5.89
5002163	Clutch Pushrod – Hydraulic Clutch	Clutch Pushrod – Hydraulic Clutch (Used)	\$16.77

Page 24 of 36

5002163/USED	Clutch Pushrod – Hydraulic Clutch	USED	\$13.42
5002191	Locknut, M12		\$1.44
5002195	Flange Head Bolt, M6 X 65	Flange Head Bolt, M6 X 65	\$0.88
5002197	FHB, M6x45	FHB, M6x45	\$1.42
5002198	Hose, Breather, Frame		\$10.08
5002202	Hose, Fuel, Fitting to Pump		\$0.00
5002203	Hose, Fuel, Pump		\$0.00
5002204	Hose, Fuel, Engine to Rec		\$0.00
5002205	Hose, Fuel, Regulator to Tank		\$11.60
5002216	Cable, Negative Battery		\$7.83
5002217	Battery Strap		\$15.01
5002218	Cable, Starter Motor		\$11.14
5002220	Shock Eyelet Bushing		\$9.68
5002233	Hose, Oil Return, MX	Oil return hose - Engine to Frame	\$19.72
5002254	Switch, Headlight		\$11.63
5002255	Bus Bar		\$3.49
5002257	Cable, Odometer		\$31.65
5002265	Silencer Grommet	Silencer Grommet	\$2.10
5002272	Set Screw M5x16mm	Set Screw M5x16mm	\$0.26
5002282	Swingarm Needle Bearing Sleeve		\$5.00
5002283	SHCS, M5x40mm		\$1.21
5002296/USED	Crankcase Cover	USED	\$98.80
5002297	Voltage Regulator Connector	Voltage Regulator Connector (extension cord)	\$12.31
5002314	Piston Pin	OEM Piston Pin	\$6.95
5002315	Piston Pin Circlip	OEM Piston Pin Circlip	\$3.25
5002316	Piston Ring Kit 95mm	OEM Piston Ring Kit 95mm	\$31.00

Page 25 of 36

5002324	Hose, Fuel, 60mm		\$0.90
5002326	Isolation Block, Left		\$5.57
5002329	Pressure Pump Seal (2-ring)	Pressure Pump Seal (2-ring)	\$3.35
5002330	Flat Head Cap Screw M3X10 mm	Flat Head Cap Screw M3X10 mm	\$1.35
5002332	Timing Chain 6.35,4x5,100	Timing Chain 6.35,4x5,100	\$21.80
5002334	Intake Valve	Intake Valve	\$18.34
5002335	Exhaust Valve	Exhaust Valve	\$17.98
5002336	Detent Lever Assy		\$17.09
5002337	Solid Dowel Pin 3.8x22.2mm	Pin for PLASTIC Scavenge pump drive gear	\$0.37
5002340	Throttle Body Assembly (MX)	Throttle Body Assembly (MX)	\$141.52
5002340/USED	Throttle Body Assembly (MX)	USED	\$113.23
5002341	SHCS, M6x30mm	SHCS, M6x30mm	\$1.89
5002347	Radiator, Motorcycle, WIDE		\$225.00
5002352	Engine Oil Inlet Fitting	Engine Oil Inlet Fitting	\$5.45
5002372	Clutch Lever, Shorty, Magura		\$18.00
5002395	Piston Kit, Complete	OEM kit. Includes: Piston, Sleeve, Wristpin, Rings & Dirclips	\$150.00
5002396	Piston, 95mm	OEM Piston, 95mm	\$80.00
5002397	Cylinder, 95mm	OEM Cylinder, 95mm	\$60.00
5002404	Transmission Oil Drain Plug (see 42404)	Transmission Oil Drain Plug (see 42404)	
5002405	Transmission Drain Washer	Use part No. 42405	
5002406	Engine Oil Drain Plug	Engine Oil Drain Plug (see part no. 42406)	
5002410	Insulating Boot	Insulating Boot, protects the positive terminal on the fuel pump	\$5.05
5002414	Gear, Mainshaft, 5th, 23T	Motard Gear, sold with 5002415 as a pair	\$110.00
5002415	Gear, Countershaft, 5th, 21T	Motard Gear, sold with 5002414 as a pair	\$110.00
5002419	Crankshaft Cartridge Plate Sub Assembly	Crankshaft Cartridge Plate Sub Assembly	\$195.84
5002419/USED	Crankshaft Cartridge Plate Sub Assembly	USED	\$163.20

Page 26 of 36

5002430	Lock Washer, M6	Lock Washer, M6	\$0.61
5002435	Valve Guide	Valve Guide	\$11.30
5002443	Engine Rebuild Gasket Kit	Engine Rebuild Gasket Kit	\$140.00
5002513	Super Motard, Front Brake, Caliper Mount		\$61.10
5002520	Voltage Rectifier/Regulator (MC)		\$81.70
5002594	Starter Motor O-ring	Starter Motor O-ring	\$0.42
5002611	Radiator Guard		\$21.45
5002611/USED	Radiator Guard	USED	\$17.16
5002615	Voltage rectifier/regulator (MX)	Voltage rectifier/regulator for European models (long power cord)	\$71.70
5002615/USED	Voltage rectifier/regulator (MX)	USED	\$57.36
5002809	Strap, Headlight, Motorcycle	Rubber strap to hold on MX headlight assembly	\$4.95
6-0690	Oetiker Hose Clamp, 13.8mm	·	\$0.97
6000000	Front Brake Master Cyl Assy		\$74.82
6000001	Brake Master Cyl. Assy.		\$76.52
6000002	Caliper Assembly, Front Brake, Left	Front Brake Caliper, Left	\$104.97
6000003	Caliper Assembly, Front Brake, Right	Front Brake Caliper, Right	\$104.97
6000005	Wheel Stud	Wheel Stud	\$11.15
6000006	Caliper Assembly, Rear Brake	Rear Brake Caliper	\$105.59
6000009	Insert, Hub, Front, Outer		\$6.55
6000010	Seal, Front Hub, Inner	Seal, Front Hub, Inner	\$3.04
6000011	Seal, Front Hub, Outer	Seal, Front Hub, Outer	\$2.98
6000012	Rear Axle Eccentric Seal	Rear Axle Eccentric Seal	\$3.79
6000015	Brake Pad Set, Left	Brake pad pairs for the left front and rear brakes	\$34.95
6000017	Brake Pad Set, Right	Brake pad pairs for the right front brake	\$34.95
600002/USED	Caliper Assembly, Front Brake, Left	Used part	\$73.48
6000021	Brake Lever, Front, ATV		\$18.75

Page 27 of 36

6000022	Front Brake Lever Bolt Kit		\$5.54
6000024	Front Brake Master Cylinder Clamp Kit		\$10.89
6000026	Bearing, Front Hub, Outer	Outer Front-hub bearing	\$9.77
6000027	Lower Steering Column Bearing Assembly	Lower Steering Column Bearing Assembly	\$25.74
6000028	Rear Axle Eccentric Bearing	Rear Axle Eccentric Bearing	\$19.16
6000041	Rear Shock Strut		\$16.79
6000041/USED	Rear Shock Strut	USED	\$13.43
6000052	Front Nose Mounting Tab, Left	Front Nose Mounting Tab, Left	\$10.37
6000055	Front Nose Mounting Tab, Right	Front Nose Mounting Tab, Right	\$10.37
6000111	Subframe Crossbrace	Subframe Crossbrace	\$6.42
6000111/USED	Subframe Crossbrace	USED	\$5.14
6000112	Rear Gas Tank Grommet	Rear Gas Tank Grommet	\$3.66
6000112/USED	Rear Gas Tank Grommet	USED	\$2.93
6000114	Seat Mount Grommet	Seat Mount Grommet	\$7.50
6000116	Subframe Shoulder Bolt M8x15mm	Subframe Shoulder Bolt M8x15mm	\$3.40
6000125	Rear Axle Boot	Rear Axle Boot	\$6.80
6000125/USED	Rear Axle Boot	USED	\$5.44
6000126	Rear Sprocket/Brake Disc Carrier	Rear Sprocket/Brake Disc Carrier	\$53.16
6000128	Axle Bearing Preload Nut	Axle Bearing Preload Nut	\$30.99
6000128/USED	Axle Bearing Preload Nut	USED	\$24.97
6000129	Axle Eccentric	Axle Eccentric	\$88.19
6000129/USED	Axle Eccentric	USED	\$70.55
6000131	Rear Sprocket 42T	Rear Sprocket 42T	\$22.00
6000134	Axle Hub Spacer, Rear		\$11.63
6000135	Axle Carrier Stop	Axle Carrier Stop	\$4.34
6000136	Axle Eccentric Spacer Tube	Axle Eccentric Spacer Tube	\$14.14

Page 28 of 36

6000137	Axle Bearing Preload Screw	Axle Bearing Preload Screw	\$37.58
6000137/USED	Axle Bearing Preload Screw	USED	\$30.07
6000138	Rotor Guard	Rotor Guard	\$19.87
6000139	Drive Chain Block Guide	Drive Chain Block Guide	\$12.05
6000140	Sprocket Guard	Sprocket Guard	\$10.76
6000141	Disc Brake Mounting Plate, Rr		\$50.96
6000142	Foot Peg, Left, Black Powder Coated	Foot Peg, Left, Black Powder Coated	\$15.67
6000143	Foot Peg, Right, Black Powder Coated	Foot Peg, Right, Black Powder Coated	\$15.67
6000144	Bushing 34.9x60x57mm	Bushing 34.9x60x57mm	\$11.37
6000147	A-arm Upright Assembly, Right	A-arm Upright Assembly, Right	\$81.29
6000152	Bushing 15.7x28.6x21mm	Factory original bushings for a-arm pivots	\$1.25
6000156	A-arm Upright Assembly, Left	A-arm Upright Assembly, Left	\$81.29
6000167	Clutch Cable, ATV	Same as 5000130	\$20.61
6000168	Throttle Cable, ATV	ATV throttle cable	\$24.04
6000171	Headlight Assembly		\$23.21
6000172	Headlight Pivot Spacer		\$4.92
6000173	Headlight Mounting Bracket	Headlight Mounting Bracket	\$6.86
6000173/USED	Headlight Mounting Bracket	USED	\$5.49
6000191	Headlight Cover Set, Black	Headlight Cover Set, Black	\$20.40
6000191/USED	Headlight Cover Set, Black	USED	\$16.32
6000197	Battery Box	Battery Box	\$10.46
6000198	Battery Strap, ATV	<u>.</u>	\$13.57
6000198/USED	Battery Strap, ATV	USED	\$10.86
6000199	Isolation Strip, 87x24x5mm	Battery Box Isolation Strip	\$3.58
6000201	Airbox Cover	Top part of the airbox	\$12.19
6000202	Airbox Base	Airbox Base	\$17.00

Page 29 of 36

6000205	Air Filter WIRE CAGE ONLY	WIRE CAGE for the ATV air filter	\$13.66
6000206	Air Filter Hold Down Clip	Air Filter Hold Down Clip	\$10.49
6000208	Air Box Drain Hose	Air Box Drain Hose	\$2.94
6000211	Shift Lever Assembly	Shift Lever Assembly	\$11.50
6000218	Radiator	Radiator - ATV	\$189.00
6000219	Radiator Saddle	Radiator Saddle	\$11.56
6000220	Coolant Reservoir Bottle	Coolant Reservoir Bottle	\$26.75
6000221	Hose, Coolant, Radiator to Pump	Hose, Coolant, Radiator to Pump	\$9.94
6000222	Hose, Coolant, Radiator to Outer Cover	Hose, Coolant, Radiator to Outer Cover	\$6.42
6000223	Hose, Coolant, Radiator to Reservoir	Hose, Coolant, Radiator to Reservoir	\$5.08
6000227	Main Drive Gear, 28 tooth	Main Drive Gear, 28 tooth	\$61.56
6000227/USED	Main Drive Gear, 28 tooth	USED	\$49.25
6000246	Grommet, Seat Pan		\$2.36
6000247	Ignition Switch	Ignition Switch	\$19.24
6000248	Throttle Assembly		\$22.82
6000249	Clutch Perch Assy.		\$15.22
6000250	Seal, Swingarm Eccentric Housing	Seal, Swingarm Eccentric Housing	\$0.88
6000252	FHB, M8x25, Nylok		\$3.10
6000255	Castle Nut M20	Castle Nut M20	\$3.84
6000257	HHCS, M6 X 35		\$1.15
6000258	HHCS, M6 X 70		\$1.73
6000262	Coolant Bottle Cap	Coolant Bottle Cap	\$8.98
6000268	Nut, Castle, M12x1.25	Castle Nut for Ball Joints	\$5.43
6000270	FHB, M10x80mm, Zinc, Nylock		\$5.41
6000272	FHB, M10x50mm	FHB, M10x50mm	\$4.92
6000280	FHB, M8x14	FHB, M8x14	\$1.76

Page 30 of 36

6000289	Rear Tailight	Rear Tailight	\$24.68
6000292	Fender Brace Assembly, Front, Right	Fender Brace Assembly, Front, Right	\$17.61
6000293	Fender Brace Assembly, Front, Left	Fender Brace Assembly, Front, Left	\$17.61
6000311	Radiator Fan	Radiator Fan	\$49.30
6000313	Grommet, 5/16 ID		\$1.27
6000314	Nut, Lock M6		\$3.22
6000317	Hose, Fuel, 350mm		\$5.25
6000318	Hose, Fuel, 130mm		\$1.95
6000319	Hose, Fuel, 727mm		\$9.09
6000320	Hose, Sheath, 10x697mm	697mm long insulating sheath for fuel lines	\$31.34
6000322	Stator, Electrex (high output, ATV)	This was a fantastic find! These are the OEM high-output stators designed for the quads (6000322.) These were built to handle the extra demand from headlights and fan. Cannondale's MSRP was \$213.00 but since we bought out the entire stock from the manufacturer, we can provide a substantial discount! This may be the only place you can find this part.	\$144.95
6000326	Hub Assembly,Rear, Black	Aluminum black rear hub with 4 wheel studs	\$51.21
6000327	Clutch Basket, 86 tooth	Clutch Basket, 86 tooth	\$122.40
6000328	Starter Motor Cable	Starter Motor Cable	\$12.54
6000329	Positive Battery Cable	Positive Battery Cable	\$16.05
6000329/USED	Positive Battery Cable	USED	\$12.84
6000330	Negative Battery Cable	Negative Battery Cable	\$9.28
6000330/USED	Negative Battery Cable	USED	\$7.42
6000331	See Part Number 6000327		
6000345	T-Nut, 24mm		\$12.25
6000350	Voltage Rectifier/Regulator (ATV)	Voltage Rectifier/Regulator (ATV)	\$112.44
6000370	Taillight mount bushing	Taillight mount bushing	\$5.63
6000373	Bushing, 14x28.6x21mm		\$7.79

Page 31 of 36

6000379	Foot Basket Wire Assy, Inner R		\$12.95
6000380	Foot Basket Wire Assy, Inner L		\$12.95
6000384	Hose, Oil Return, ATV		\$28.35
6000386	Hose, Oil, Cover to Spar	Vent hose from valve cover to spar	\$19.67
6000388	Seat Catch	Seat Catch	\$5.22
6000391	Socket Head Cap Screw, M8x25mm	Socket Head Cap Screw for ATV engine Cradle	\$1.55
6000394	Engine Oil Fill Dipstick		\$5.04
6000398	Preload Retainer	Preload Retainer	\$8.48
6000412	FHB, M8x55mm		\$2.89
6000422	Hose, Fuel, 26mm		\$3.98
6000424	Rubber Grommet, Skidplate		\$3.53
6000439	Bolt/Knob M8x40	Bolt/Knob M8x40	\$7.46
6000444	Spacer, Front Shock	Spacer, Front Shock	\$5.23
6000446	Spacer, Seat Catch	Spacer, Seat Catch	\$1.02
6000460	Bushing, Swingarm BK TRQ Stop		\$12.76
6000461	Axle Preload Nut Washer	Axle Preload Nut Washer	\$5.78
6000462	Button Head Cap Screw M6x16 Zinc, Nylok	Button Head Cap Screw M6x16 Zinc, Nylok	\$0.53
6000463	FHCS, M5x8mm, Nylok		\$3.10
6000465	Electronics Tray Seal	Electronics Tray Seal	\$2.24
6000474	Lug Nut, M10	The flat-faced lugnut needed for Cannondale factory wheels	\$1.25
6000478	Hose Sheath, 10x353mm		\$15.58
6000480	Hose, Fuel, 383mm		\$5.75
6000487	Carriage Bolt, M6x25mm		\$1.87
6000488	Pin, Cotter, 2.5x32mm	Cotter Pin for Ball Joints	\$1.96
6000502	Hex Cap Screw, M4x30	Hex Cap Screw, M4x30	\$8.21
6000504	Button Head Cap Screw, M6 x 20 Zinc, Nyloc	k Button Head Cap Screw, M6 x 20 Zinc, Nylock	\$0.55

Page 32 of 36

6000505	Radiator Guard, Right		\$7.99
6000506	Radiator Guard, Left		\$7.99
6000520	ignition Switch Ring		\$10.33
6000543	Upper Shock Mount Bushing		\$2.06
6000547	Temperature Sensor, Fan		\$27.08
6000553	Front Hub, Black – with studs	Front Hub, Black – with studs	\$40.00
6000582	Socket Head Cap Screw, Flange, M4x16, Z	inc Socket Head Cap Screw, Flange, M4x16, Zinc	\$1.67
6000583	Baffled Electric Tray, Injection Molded	Baffled Electric Tray, Injection Molded	\$10.47
6000584	Front Hood, Red		\$11.50
6000585	Spar Cover, Left, Black		\$18.35
6000586	Spar Cover, Right, Black		\$18.35
6000587	Left Foot Basket		\$28.75
6000587/USED	Left Foot Basket	USED	\$15.31
6000588	Right Foot Basket		\$28.75
6000591	Airbox Lid	Airbox Lid	\$29.10
6000592	Ignition Cover	Ignition Cover	\$12.09
6000594	Rear Fender, Red		\$119.00
6000595	Engine Oil Dipstick Seal	Engine Oil Dipstick Seal	\$1.92
6000598	HHCS, M6x75mm	HHCS, M6x75mm	\$2.23
6000600	Headlight Seal		\$8.15
6000605	Swingarm Buffer (ATV)	These are the last batch of OEM swingarm buffers that Cannondale made, and they are more wear-resistant than the earlier version.	\$17.25
6000628	Washer, 20.6x38.1x3.6mm	Washer, 20.6x38.1x3.6mm	\$2.19
6000633	Front Brake Rotor, Standard		\$19.50
6000640	Isolation Strip, 143x33x8mm		\$6.43
6000642	Seat Black		\$112.00

Page 33 of 36

6000658	Grab Rail Weldment	Rear Bumper, ATV	\$65.95
6000659/USED	Engine Cradle	USED	\$150.00
6000667	Insert, Flange, 10.3x15.7x24.4mm	Insert Flange for a-arm bushings	\$3.42
6000668	Wiring Harness	Version 8.1 wiring harness, the last version Cannondale produced.	\$295.00
6000671	Clutch Lever Assembly	Complete Magura clutch lever assembly	\$120.00
6000675	Airbox Gasket, 638mm long	Airbox Gasket, 638mm. This piece is long enough to replace every seal in the airbox	\$2.00
6000681	Coolant Bleed Hose	Coolant Bleed Hose	\$5.21
6000686	Ball Joint	A Blackwidow exclusive! Improved replacement for OEM ball joint. Built to OEM specs by the original manufacturer, but using carbon-fiber races instead of the old nylon ones. Built to last longer than the original!	\$30.00
6000686-4	Ball Joint	Set of 4	\$100.00
6000697	Flat Head Cap Screw M10x1.25x27mm	Flat Head Cap Screw to attach the chain sprocket and brake rotors	\$1.08
6000698	Locknut, Flange, M10x1.25	Locknut (use with 6000697)	\$0.71
6000701	Steering Tie Rod	Tie Rod – Standard Length	\$25.00
6000702	Nut, Hex, Left-Hand Thread	Lock-nut for tie rod ends – left-hand thread	\$2.37
6000703	Nut, Hex, Right-hand Thread	Lock-nut for tie rod ends – right-hand thread	\$2.37
6000704	Tie Rod Stud	Tie Rod Stud	\$9.35
6000705	Tie Rod Stud Spacer	Tie Rod Stud Spacer	\$8.50
6000706	Ring, Retaining, External, 1.118	Ring, Retaining, External, 1.118	\$1.11
6000721	Harness Cnnctr, Diode		\$12.87
6000726/USED	Swingarm, ATV	USED	\$525.00
6000730	Ball Joint, Upper a-arm, Moto	Replaced by part number 44110	-
6000733/USED	Fuel Tank, ATV	USED	\$105.16
6000734	Jumper Lead	Jumper Lead	\$8.60
6000738	Plug, 5/8, Plastic Plug	Plugs the kill switch hole on the key plate	\$0.14
6000762	Foot Basket Wire Assy, L		\$19.10

6000763	Foot Basket Wire Assy, R		\$19.10
6000767/USED	Throttle Body Assy, ATV		\$185.60
6000769	"Bread box" muffler	"Bread box" muffler	\$25.00
6000790/USED	Subframe Weldment, ATV	USED	\$181.52
6000792/USED	Grab Rail Weldment, ATV	USED	\$48.44
6000838	Hose, Sheath, 10x200mm	200mm long insulating sheath for fuel lines	\$9.00
6000861	Hose, Oil, Spar to T	Hose with 90 degree bend - included in kit 6000862	\$14.32
6000862	Hose, Oil update kit	Hose, Oil update kit	\$49.65
6000999	Snap Ring, M18	Snap Ring, M18	\$0.75
6001020	Spar Cover, Left, Silver	Injection Molded	\$23.51
6001021	Spar Cover, Right, Silver	Injection Molded	\$23.51
6001031	Hub, Front, Red, Magnesium	This hub is 6 ounces lighter than the standard black aluminum front hub.	\$68.00
6001034	Brake Rotor, Wave, Front	GALFER wave rotor	\$45.00
6001035	Brake Rotor, Wave, Rear	GALFER wave rotor	\$55.00
6001036	Brake Line, Rear	The majority of the Cannondale quads were sold with rubber rear brake lines as standard equipment. After years of use in this high-heat, high-stress location, they are probably due to be changed. We have worked a special deal with Streamline Performance Braking to bring you a STAINLESS STEEL replacement brake line. Our arrangement allows us to sell you this high-quality part at 25% below retail!	\$19.95
6001039	Ignition Switch Plate	Ignition Switch Plate	\$8.52
6001042	Front Bake Line	Front Bake Line (extended, for Moto)	\$95.00
6001046	Headlight Cover Set, Red		\$19.60
6001056	Footpeg Support Left		\$63.56
6001058	Footpeg Support Right		\$63.56
6001070	Bushing, Nerf Bar		\$12.36
6001071	Nerf Bar Netting Red, Blue, Black	OEM Nerf Bar Netting (in Red, Blue,or Black)	\$12.00

Page 35 of 36

6001073	Integrated Footpeg	Footpeg for OEM nerf bars	\$45.52
6001075	Sprocket, Rear, 44T, Talon	Sprocket, Rear, 44T, Talon	\$22.03
6001081	Sprocket, Rear, 38T, Talon	Sprocket, Rear, 38T, Talon	\$24.79
6001084	Rear Spacer for Moto Axle	Rear Spacer for Moto Axle	\$11.00
6001092	Steering Column		\$113.78
6001096	Link Rod	Link Rod – Steering Damper	\$8.79
6001097	Rotary Damper Link Arm	Rotary Damper Link Arm	\$13.50
6001098	SHCS, M10x35mm, Nylok		\$3.58
6001099	Nut, Hex, M6 X 1	Hex nut for steering damper link arm	\$0.14
6001102	Rear Fender Support, L	Rear Fender Support, Left, for use with Nerf Bars	\$13.50
6001103	Rear Fender Support, R	Rear Fender Support, Right, for use with Nerf Bars	\$13.50
6001104	SHCS, M10x35, Nylok		\$3.58
6001107	Nerf Bar Band Clamp		\$2.18
6001108	FSHCS, M6x50mm		\$3.53
6001109	Bearing, Spherical	Spherical bearing for Moto A-arms	\$14.85
6001110	A-arm Pivot Washer	Also see Part No. 41110	\$5.63
6001111	A-arm Pivot Spacer	Also see Part No. 41111	\$6.63
6001112	Seal, Moto A-arm	Seal, Moto A-arm	\$3.25
6001113	Spiral Clip	Spiral Clip	\$0.29
6001114	A-arm Rod End Insert	A-arm Rod End Insert (for upper Moto A-arm)	\$15.13
6001116	Sprocket, Rear, 40T	Sprocket, Rear, 40T	\$42.50
6001117	Jam Nut, M16x1.5	Jam Nut, M16x1.5 (for Upper Moto A-arm)	\$1.88
6001119	Zerk Fitting, M6 Straight	Zerk Fitting, M6 Straight (for Moto A-arms)	\$1.89
6001120	Solenoid Mounting Bracket	Solenoid Mounting Bracket (for new style starter solenoid)	\$1.82
6001127	Spacer, Zerk Fitting	Spacer, Zerk Fitting	\$0.08
6001128	Screw, Set M5x8mm, Zinc	Screw, Set M5x8mm, Zinc	\$0.41

Page 36 of 36

6001130	Chain Guide		\$11.86
6001150	Spacer, Front Hub,Tapered	Spacer, Front Hub,Tapered	\$6.01
6001156	Headlight Seal (Set)	Headlight seals for lights mounted on the bezels (Covers)	\$16.50
6001184	Headlight Cover Set, Orange		\$11.34
6001185	Seat, Blk/Org, Glamis		\$133.00
6001199	Headlight Cover Set, Silver		\$22.89
6001201	Headlight Pivot Spacer	Headlight Pivot Spacer	\$4.91
6001233	Bearing Preload Disc Spring		\$7.27